
DRE8005B
Multi-Row



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description QTY Item No. Description QTY

1 Catheter Holder 1 40 Foot Cover 2

2 Seat Cushion Frame 1 41 Flat Head Cap Screw M8×65 4

3 Side Connection Bracket 1 42 Nylon Lock Nut M8 4

4 Pedal Stand 1 43 Flat Washer φ9×φ16×1.6 7

5 Long Cable 1 44 Pop Rivet φ4×11 14

6 Handle Rack 1 45 Socket Head Cap Screw M10×120 2

7 Pedal 2 46 Hex Nut M6 2

8 Short Cable 1 47 Socket Set Screw M6×10 2

9 Stainless Steel Pedal 2 48 Socket Head Cap Screw M10×70 2

10 Weight Stack Frame 1 49 Rivet Nut M5×13 16

11 Sliding Tube 1 50 Nylon Lock Nut M5 10

12 Swing Pulley Frame 1 51 Rivet Nut M6×16.5 2

13 Seat Pad 1 52 Socket Head Cap Screw M10×100 2

14 Adjusting Frame 1 53 Plug F38 1

15 Guid Rod 2 54 Socket Head Cap Screw M10×95 2

16 Top Shroud 1 55 Socket Head Cap Screw M8×75 1

17 Spacer Bush 4 56 Button Head Cap Screw M6×15 2

18 Front Cover 1 57 Socket Head Cap Screw M10×30 2

19 Side Shroud 4 58 Hook φ8 1

20 Back Plate 1 59 Philips Countersunk Head Screw M5×15 8

21 Low Shroud 2 60 Plug φ25.4 2

22 Hook Rack 1 61 Socket Head Cap Screw M10×140 2

23 4.5" Pulley 8 62 Spring Washer φ8 2

24 Nylon Lock Nut M10 22 63 Socket Head Cap Screw M8×25 4

25 Socket Head Cap Screw M10×50 10 64 Rubber Sleeve 2

26 Flat Washer φ11×φ20×2 40 65 Pop Pin 1

27 Selector Pin W/Coil 1 66 Flat Head Cap Screw M6×30 1

28 Foot Pad 2 67 Serial Number Plate 1

29 Aluminium Cap φ32.5×φ26×19 1 68 Socket Set Screw M5×3 2

30 Plastic Tube Guide 2 69 Button Head Cap Screw M6×10 14

31 Spacer Sleeve 2 70 Button Head Cap Screw M5×10 2

32  M10×55 2 71 4.5" Pulley Cover 4

33 Bottom Cross Brace 3 72 Connecting Plate 1

34 3.5" Pulley 2 73 Grip 1

35 Top Plate 80Kg 1 74 Cross Recessed Pan Head Screw M5×15 18

36 Plug PT50×100 5 75 Pull Rope 1

37 Weight Rubber Bumper 2 76 Rubber Plug φ18.5×φ4×9 2

38 Shroud Clip 8 77 Aluminum Ring φ33×φ26.8×9.5 1

39 Reed Nut M5 2 78 Lube 1

Button Head Cap Screw



6

Exploded View

2
1

7
2

1
9

1
9

1
9

1
9

1
8 2
1

7
4

1
6

2
4

2
6

2
4

2
4

2
4

2
4

2
42
4

2
4

2
4

2
4

2
4

2
6

2
6

2
6

2
6

2
6

2
6

2
6

2
6

5
4

6
1

4
5

2
6

2
6

5
7

2
0

7
5

3

2
2

1

3
6

3
6

3
6

3
6

2
52
6

3
4

3
4

8

7
1

2
5

7
1

1
2

2
3

2
3

2
3

2
3

2
3

2
3

2
3

1
1

2
5

2
6

2
6

2
5

5
2

2
6

2
4

2
6

3
2

3
1

5

1
4

2
8

6
5

2
96
6

7
3

7
7 6
8

2
5

2
6

2
5

5
2

3
3 2
5

4

3
6

3
3

3
3

9 4
1

6

4
2

4
3

7

2

1
3

5
5

4
3

6
34
3

2
7

6
3

6
2

6
4

1
5

3
5

7
6

3
7

4
0

1
0

3
8 7
4

4
8
1
7

1
7

2
4

5
8

4
8

5
9

5
0

5
0

7
0

6
9

5
3



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY Item No. Description QTY

2 Seat Cushion Frame 1 26 Flat Washer φ11×φ20×2 6

4 Pedal Stand 1 24 Nylon Lock Nut M10 2

10 Weight Stack Frame 1 54 Socket Head Cap Screw M10×95 2

61 Socket Head Cap Screw M10×140 2

54
26

26

24

10

2

26

61

4



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY Item No. Description QTY

1 Catheter Holder 1 45 Socket Head Cap Screw M10×120 2

3 Side Connection Bracket 1 57 Socket Head Cap Screw M10×30 2

24 Nylon Lock Nut M10 4 26 Flat Washer φ11×φ20×2 8

3

57
26

24
26

1

26

45

24
26



11

STEP 3

Item No. Description QTY Item No. Description QTY

5 Long Cable 1 8 Short Cable 1

12 Swing Pulley Frame 1 27 Selector Pin W/Coil 1

35 Top Plate 80Kg 1

Notes:
1.If the steel cable is difficult to connect, the pulleys can be removed first.
2.Part1 should be removed when the steel cable is connecting .
3.Part2 has been fixed , you can disconnect it first.
4.Hand Tighten Bolts and Nylon Lock Nuts.
5.When the user is installing the steel cable, pay attention to the steel cable 
should be inserted below the limit bar as shown in the figure during the 
insertion process to prevent the steel cable from breaking due to wrong 
installation.

Limit Bars

Auxiliary installation slot 

5

8

12

35

27

Part1

Part2

There is an auxiliary installation slot at the bottom

Limit bars



12

STEP 4
Note：Wrench Tighten Screws.

Item No. Description QTY Item No. Description QTY

6 Handle Rack 1 13 Seat Pad 1

16 Top Shroud 1 43 Flat Washer φ9×φ16×1.6 3

19 Side Shroud 1 55 Socket Head Cap Screw M8×75 1

58 Hook φ8 1 63 Socket Head Cap Screw M8×25 2

75 Pull Rope 1

16

75

6
58

19

13

63

43
55

43



13



14



15




	TextField_16: 
	33: 
	TextField_89: 
	33_1: 


